SEARS

OWNERS
MANUAL

MODEL NO
C944-61021

CRAFTSMAN

Cautlon:

Read and Follow | 40" TWO STAGE SNOWBLOWER
And Instryucﬂons FOR CRAFTSMAN ]1
Before Operating GARDEN TRACTOR

This Equipment

e Assembly
e Operation
e Maintenance
e Repair Parts

Sears Canada Inc., Toronto, Ontarioc M5B 288

PART # 102246



SNOWBLOWER HEAD (40" MODEL)

18



REF

O~ Ui Wik —

33
34
35
36
37
38
23
40
41
42
43
44
45
46
417
48
49

SNOWBLOWER HEAD (40" MODEL)

DESCRIPTION

FTAME - v o v o e v s s s o s amemsmssmoosessess==os=s==-=
(TR el < o> SN
BolEB/8 XA vavwwv cssininstsaninnmssnnasaisyis
Flange nut 3/8" ... ittt aa st
Fan assembly . v v v i o i e e e e e e e e e e e m
Key 8mm X Tmm X 35mm ..o i vt
BOlt M8 X 1.25 X 25MM & v v e o oo e o m e mmne i m e maemmannes
Lock washer 5/16" . . . i i i it i
Flat washer 3/8" dia. hole . ... . ... nn-nn
BUGET swwars émmuassammennsssssnssnssdnidiniessy
Flange bearing . . .. ..o ictv v nnn---
Bolt /1B X 3/dM .. cicoavuvunovsnssmnannangahssin
Flange nut 5/96" . . . ittt
Sprocket . ... i i it s e e e
BUSHINIE e e v cmvcsssmmeonesnoassassssisnsssnsas
Shearplate . ......ccoeecosesssosnvencasinmnnese-
Set screw allen 5716 X 5/16" - o . oo oo
SNAP TING + vt e v s e s s s mm e n et mmm e e s eae e
Key 8mm X 7mm X 25mm . .. ..o imiiae e

Impeller shear bolt (5mm X 0.8 X 40mm) with nylon nut

Driven shaft . . - o v v it s s i e e s m e s mm s s s e
Auger shear bolt (5mm X 0.8 X 45mm) with nylon nut ....-
Bearing and flangets ass'y .. ... ooty
Self taping screw 1/4 X 1/2" . .o oot i it
Chain roller no 40X 92 links with connecting link . . ... ...
Connecting ink no 40 . . . . ...ttt rain i
Chain guard . . v e e ittt m e e s s e s s e m e s e
Carvidge bolb:SF1E & 347 . . . . - 6a s sevs = vaimmaeme s
ERAT BOETH  « « o« x5 % 2 8 commron = e bR R A
=7 (m = a4 - ISR ————— S
HEC it oyt 2 o o i = cERE————— TS AR
Bolt 3/8 X 1 1/4™ & a s s s womonmisswmmomn mmenmn 4 % & = % 7 48
Bullew :ou s @ s s 80 s e smmnnn $8 £ § 88
Drive SHAFL « v o o e v et s s e e s m e sy
Rew 3716 X 316 X 1Y snievie s tomusimesonms « o o 5 28 %5 % 5 8
SETOCKET o « = = momieom e 5050 B0 5 7 0SS SRS ¥ 5 & % 5% 7 = 0
Sot gorew allen 1/4 X 1/4" oo i oot i i i e
Bolt 3/8 X 2 1/2" i i it tnvneares s
TALEY SPACEY = e v v e s v s s n s s s am e e e s
Chain roller no 40 X 40 links with connecting link .......
5 anialag - s le - TEEp————————— S R 1 E R R A
Tock Ut 5/16" wwwmsewwsvssasamsnnssnosnsgshnnss
T Ts =1 o Yo = S T T T I IR
57 & A e L T F T LR
RedUCLION COVEY . o v« = e« < s v s o n o m s s s s n e e mmsnas e
Reinforcing angle . ... evce v vve i
Nut Wing 5/16" . o v v i e e e e
Bellville wagsher 3/8" dia. . ...« oo vt
Bolt 3/B X 2" .. ... DR D N F U ER YD RN s
SPAceT 1/4" & i i i e et

* 0/L : Obtain locally

19

QTY

[T T R G % JEUUIC G G I G (0 (RS S S S S RS T e R
o]

les]

,_\_AMN__\.__\_\txJO'\—A_t_m_A[\J_\L\),_L_AJ_\.M_\_.a

PART NO.

102028
102029
o/L
0/L
102001
102035
0/L
0/L
0/L
102000
102031
o/L
O/L
102032
102033
102008
0/L
102034
102030
102036
102037
102038
102039
Q/L
102022
102040
102010
o7k
102041
102242
102027
0/L
102043
102044
102026
102045
o/L
o/L
102046
102021
102047
0/L
102015
102048
102090
102133
0/L
102144
/L
102241



ROTATION SYSTEM WITH CHUTE

REF DESCRIPTION QTY FART NO.

Vi
5 Chute and deflector & . . . o it i i o i s 1 102058
2 Bnob G717 cuewwvaes s sasspensununnnnr oo EREpans 2 102020
3 Nylon flat washer 11/32" dia. hole . ......... ... ovnns 2 102009
4 Nylon flat washer 7/16" dia. hole . .......... .ot 2 102011
5 Carriage bolt /16 X 1" L ..o . i 2 O/L
6 Hand quard . ..o e v et v o mma e e 1 102012
7 Flat washer 5/16" dia. hole . . ... ... 2 O/L
8 Flavige nit 18" v s vonsnmsnsssronpe-nizfsfaisainsa 10 o/L
9 Retaining plate . . .o oot 4 102007
10 Holt 1/4 X 172" wov-osvsumssnsampnsnvnnnanspasdsphos 6 o/L
1 Bolt 1A X 38" .sssysscesievssssensannnnnnranyisd /24 0/L
12 WOIM SUPPOTE - o v v s m s acsmemssonssnssasssssosseoes 1 102014
12 ROLAHION TiNQ « -« v o s s e e e e mmm e o e eco e e mm s s e s e 1 102016
14 Plastic bushing 1 5/16" . ot it et 1 102060
15 Rotation WOIM [CW) v v e e v m o ee s s e ta e o v mmanmmeme e 1 102005
16 Plastic bushing 1 11/16" . . . ... it 1 102059
17 Hamedle supesosvcssssssnnnssrnannsdiniyl§phewems 1 102061
18 Handle gTiP - -« e s+ s c v s ommessasensannsnore=ses o 1 102062
19 Hamdle Boolt . wocisseisssansssmssssnxnmnmyar bikEess 1 102006
20 Hair pin 2.5mm X 40MM « o vt e e 1 182043 (028
21 Handle SUPDPOTE - o v v oo m e mmcesmeomca s ma s oo 1 192048402 2
22 Plastic GrOMMEL . o« v o v m v v m e e mm s s m o e 1 102063
* 0/L = Obtain locally
i




PUSH FRAME

REF DESCRIPTION QTY PART NO.
1 PivOt SUDPPOTT .« o« vvvevmcmm e e 1 102217
2 Mttaching FIEBEY o e snssnanasnen fREEgETeRssnen ey 2 102050
by Hex bolt 7/16 X 1 1/4" « o i i e e e e m e e 8 0/L
4 Tock washer T/16" « o v v vt e svmemmocennnosamamso s 8 o/L
B Hex nut T/A6" . ov i sasgsisvvussvmnnpsnnnadsibics 8 O/L
6 Flat washer 1/2" dia. hole .. ... .viiiennm e onanss 2 0/L
7 Front support bracket L.H. . ... on i 1 102220
8 Front support bracket RH. . ... ... oo os 1 102215
9 Dot Pl cwmam s s s s asvossansrnesh S HRagsnstsnansy 1 102215
10 Cotter pin 5/32 dia. X 1" .ot i e 1 o/L
11 Hair pin 4mm dia. X 80MM . ..o v v i 1 102054
12 TALET SUDPPOTE « o v e e v e eme s mm e m e a e ma e s 1 102055
13 Hex bolt 3/8 X 3/4" o it i e e i ie e 2 o/L
14 Flafige GUE 378 & o v v e s a s s s e B FE R w s s s e g O/L
15 Belt QUIE + v v v nvvmevvonnnsacsananmnssioro o ens 1 102056
16 TALET PULLEY - o o v v oemmemesmmaem s m s 1 102057
17 Hox BOM 378 % 1304" + . wesnmensenn i i Bossmmememmnmons 1 0/L
18 Borbolt /B BT cccssssenanneens s LETGGes s 4 O/L

* 0/L, = Obtain locally

IBT__%\







REF

WO -1 Ul s L)) s

DRIVE MECANISME

DESCRIFTION

Spring 1 1/8" . e e
Flange nut 3/8" . . . . . . ..
Flat washer 7/16" dia. hole . . . . . . . . . . ..
FUameie MashEm o & & 5 woeem mss s s o i i S et S = 5 8o
BSPEING V2P @18 & 5 s vn om0 e e R e
Pulley support bracket . ... ... . .. ... . .
BOIE B8 K 1 374 i i i it v n e e e e e e e oo e
BEEE B8 B 2 100 b i s mmsm s o e e
Bolt 3/8 X 1M . o e e e e
Bolt 7/16 X 1Y e e e
Lok WosliEr TIIB™ « o s sonccsunacsn st is g5 & 58 S5ES
NUETITEY cocwsvvvovss en a8 o888 880 b B8R unE 0 o
BElk giifde ThBe oo oo oo 8 8 8 956 025 55 88 5 o rom e em e
Bl glide oo 5 55 6 6 8 8 8 5 0 mmm s m i mmm o m e e a .o
Clutch lever . . . . . . . e e e e e e e e e e
BOlL BB X 1 HAY o imim v o s s s s s s m o b 8 S NS s
Pulley idler . . . . . . . e e e e
Eve bolt 5/16 X 5" . e e e e e e
Knob 5/16" . . e e e
BEIVE DelEigiiie e s i o 505 8 ¢ S B S 8 8 5 4 3
Hexw Bl B8 T BV wonws s s s s ismim i B B o o L
TENSIOH M % 2 & & 2 5 S S SR B a e mmresmrn naran o o o

* 0/L = Obtain locally

23

QTY

PART NO.

102004
RN
o/L

102081

102003

102082
o/L
o/L
0/L
o/L
0O/L
o/L

102083

102240

102085
o/L

102086

102087

102020

102088
0/L

102089



REF

SUBFRAME

DESCRIPTION

Hitch plate . . o it i et ts i i aeesmm b v n s
CHATNEL v e o e e e e e e e e e e e e e e e e e e e e e e
BOlE B8 W B Y woemsamsesmmssmmmmitoss g s s s e e e nn s n s 5§ ¥
Tube spacer 2 1" Jowweimemnenasmses v s s w v B B E AT T T A
Tiock: washer B/EY o iso e a@umniae s = 8 8 59 ¢ s 6 = € m e p =
B antt B/BY . o o e e s e e e S B L ¥ S S DM e RS- s
Hex bolt 7/16 X 1 1/4" o o o o o e i i e e e e e
Lock washer T/16" . . o it i e e e s e e e e
Hex nut 7716 e o e i e e e e e e e e e e
Subframe Flatbar & o v o i o e e e e e e e e e e e e e e e
Lift support bracket L.H. . . . ... . o i i e
Lift support bracket R.H. .« . o oo i i ittt i i i i e
Hexbolb 3/8" T 1Y L i amsoimnasd@ed e CEE RS o ¥ &5 8w 0w s
Flange niut 3/8" & v v v i i it vvm et ss st e m e e
Support plate . ... i e
Flat washer 1/2" dia. hole ... .. ... ...
ERile R nrec el 4 £ - Lu———————————— e R RS
Flat washer 11/16" dia. hole . . . . . .. RN - - 3-8 '
Hex bolt 3/8 X 1 1/4"

* O/L = Obtain locally

24

QTY PART NO.

R T SO U SN M SO % S it S N S 2 [ 45 2 B 45 1 [P NS N A S

102064
102065
0/L
102066
/L
O/L
0/L
0/L
0/L
102214
102068
102069
o/L
0/L
102070
o/L
102071
/L
0/L



REF

WO 00 -3 0 U L)Y =

— e —
| S RN o

3

ST s e e
=1 O (0 L

LIFT MECANISM ASSEMBLY

DESCRIPTION

He Bolt 378 M 2 184 ww wun su s m v w s s s s omms mmmssmmms
Lock MBS/ & cw i ws v uv s s © 9685508 s a5 Sy e
TIFETEVEE ¢ 53 ¥ o g S w i o @ % % 5 8 % 5% 5 8 0 A & 5 © W resiemes s
Bogeskmen® Fol oo s on s o n g a s b e g T E B S A8 5 8 RIS
PSRBT o v s mom s s momom §om G55 568§ 38 5 EKE ¢ F 5w
Piti UT/32 Z 29008Y L n s s s s mmmm - S8 s BB R
Cotter pin 532 dia, K MY L e e o s e e e
BEarINg LIANEE .« o v s s 5 55 2 amm g5 == 2% 20w g mm 5 mmorremie
TAFE AP v o v o v vt e o5 m s 85 85 n® 85 %5585 5 s 5 mommmens
TOBEEEEEET oo v b v 36065 5 28 50 63 &5 5 56 E S5 F 5 &
Bolt 578 X 4" oo s o b v B byl p v st eisssnsse pawms
Flat washer 11/16" dia. hole & & v v o8 56 0 o8 5555w 2w en wws
Bent retaineyr Plate . . v ;e e o s scoms p A E g B e b
Lock washer 578" & i v rcmmrmmmme nicae s nme= =3 ol @eimy
MG EEM™ & v h e s s s s s s e m s w e e om i om e e
Hair pin 4mm dia. X 80mm . . . . . . . oo
HanAle Qrib « s o v o v s v v o s s ww s s v mm s o s mm s s mommme

* 0/L = Obtain Locally

QTY

PN R VS O N6 I 5 T U SRR G W QR O W SRIIVRRLE W o T 0

PART NO.

0/L
o/L
102072
102073
102074
102079
/L
102975
102076
102077
0O/L
o/L
102078
o/L
0/L
102054
102025



